
ACADEMICIA: An International Multidisciplinary Research Journal 
ISSN: 2249-7137     Vol. 11, Issue 11, November 2021     SJIF 2021 = 7.492 

A peer reviewed journal 

https://saarj.com 
 755 

ASSESSMENT OF INDUSTRIAL WASTEWATER TREATMENT 

PROCESSES 

Krishna Raj Singh* 

*SBAS, Sanskriti University,  

Mathura, Uttar Pradesh, INDIA 

Email id- hodbio-tech@sanskriti.edu.in 

DOI:10.5958/2249-7137.2021.02587.8 

ABSTRACT 

The article explores some analyses concerning industrial wastewater treatment methods, with 

aerobic, anaerobic, or a mixture of both ways being used in these investigations. The article tries 

to carefully examine the academics' as well as researchers' motivations, instruments, and results. 
[...]
two distinct reactor configurations: the anaerobic as well as the aerobic. Starting experiment was 

conducted utilizing a 3.8-liter flask anaerobic reactor as well as a 4.8-liter acrylic aerobic reactor 

with activated sludge as an inoculum source controlled the concentration of biomass signified by 

mixture of liquor volatile solid, which was fed constantly to the two reactors (MLVS) was 

measured to track the reduction of organic pollutants until a steady state condition was attained. 

3.3 Instrument:  

Aerobic and anaerobic reactors were employed in the studies. An air pump was utilized in the 

aerobic zone of 4.8 litters. A continuous anaerobic reactor, on the other hand, a 3.8-liter 

Erlenmeyer flask with stir bar as well as a magnetic stirrer to allow for continual stirring within 

the reactor. For aeration, air pumps were employed in each reactor. The biomass output was 

0.058 kg VSS per kilogram of COD decomposed, according to the results. The biomass 0.308-

kilogram VSS of COD decomposed. 

The following conclusions were made from the experimental results: Aerobic methods take 

longer to aerate and produce a lot of sludge, but they are efficient at eliminating ammonium 

nitrogen. Anaerobic treatment methods usually offer benefit like the generation of usable biogas 

as well as the higher organic loading rates; however, they also have drawbacks such as a 

relatively larger effluent concentration and the inability to extract ammonium nitrogen. At the 

same HRT, the aerobic reactor decreased COD by 97.8 percent, whereas the anaerobic reactor 

only reduced COD by 33.8 percent. Nutrients were not added to any of these wastewaters. 



ACADEMICIA: An International Multidisciplinary Research Journal 
ISSN: 2249-7137     Vol. 11, Issue 11, November 2021     SJIF 2021 = 7.492 

A peer reviewed journal 

https://saarj.com 
 761 

Founded upon experimental biomass yield coefficient as well as the removal efficiency, is 

applied to estimate nutrient requirements.  

3.4 Data Collection: 

The active volume of the study was 1.8 L. The combination of OMW was produced as well as 

the maintained at 29.8±1.8
o
C using a magnetic stirrer/hotplate for anaerobic treatment. Mixing 

and heating were turned off once the mixing time was completed, and the reactor is kept idle for 

the two hours length so that anaerobic sludge is settled. Following this, the calculated volume of 

supernatant is removed from the reactor besides put to a series of tests in line with. Under 

anaerobic circumstances, the COD of the reactor is kept close around at 15,999.8 mg/litter by 

diluting after the start-up phase. Sludge wastage was carried out in order to keep the Volatile 

Suspended Solids (VSS) content in the reactor potentially, close to 11,999.8 mg/litter. 

Three days are selected as the hydraulic retention time. The pH of the reactor is 6.8 using sodium 

bicarbonate when required. Dissolved oxygen concentrations in paper and pulp mill effluent are 

retained from 1.8 to 3.8 mg/l for aerobic treatment, prolonged aeration was selected as the 

treatment method. The average period for hydraulic retention was 1 day. The reactor was fed 

three times a day with 669.8 ml each time. The MLVSS content (mixed liquid volatile suspended 

solids) was maintained at approximately 2499.8 mg/litter. He also discovered that the nitrogen 

and phosphorus contents in Jordanian olive mill effluent as well as the paper and pulp mill 

wastewater are sufficient, and that no extra nutrients are needed. 

The COD: N: P ratio used for aerobic and anaerobic treatment of industrial wastewater should be 

derived using a formula that takes into consideration the removal efficiency and observed yield 

for the wastewater in question (40.8/EYobs:4.8:0.8). Finally, for testing, three WWTPs were 

constructed with the assistance of Slovak Technical University. They work on the idea of 

anaerobic pre-treatment and aerobic post-treatment. Plants for wastewater treatment are intended 

for 4.8-598.8 PE. The findings match the directive water discharge from small wastewater 

treatment facilities in the Slovak Republic when operating under the appropriate circumstances. 

3.5 Data Analysis: 

The work described here is divided into two parts: laboratory research in reactors AN-I and AN-

II, and research with evaluation of a real-world WWTP, AS-ANA comb. The experiment utilized 

two pilot-scale reactors with aerobic post-treatment. Reactor AN-I (shown in Fig. 1, which 

consists of a primary settling tank, an anaerobic baffled system, an aerobic component, and a 

secondary settling tank), seeded with anaerobic sludge (~200 l, SS content 17.8-21.8 g/l). 

Reactor AN-II was built in the same manner as AN-I, but it was powered up without being 

vaccinated. Both experimental plants were erected (39,998 PE) municipal wastewater treatment 

facility in Bratislava. From September 1999 to August 2001, pilot size tests with both reactors 

were performed. The underlying wastewater parameters of the influent and effluent (COD, 

BOD5, pH, SS, NH4-N, NO3-N, NO2-N) were monitored using Standard Methods. 

In the second part, seven authentic WWTPs, one for 9 PE, three for 19 PE, two for 199 PE, and 

one for 249 PE, were chosen for evaluation. The samples were collected from WWTPs in 

Slovakia's north western area. The samples were collected five times from the effluent of the 

WWTP between August and October 2003, and they were all grab samples. The samples were 

tested for COD, BOD5, pH, SS, NH4-N, NO3-N, and PO4-P using Standard Methods. According 



ACADEMICIA: An International Multidisciplinary Research Journal 
ISSN: 2249-7137     Vol. 11, Issue 11, November 2021     SJIF 2021 = 7.492 

A peer reviewed journal 

https://saarj.com 
 762 

to the results of their study, an integrated system was developed by integrating the aerobic as 

well as the anaerobic technologies. Subsequent operating experience, it can be resolved that 

properly regulated bi-stage technique was effective for the elimination of suspended particles 

besides organic pollutants, as well as nutrient removal under optimum circumstances. When 

compared to a tiny WWTP that functioned on aerobic principles, energy consumption fell by 

approximately 24.8 percent to 39.8 percent. 

The AS-ANA comb's operation revealed a 39.8 percent decrease in special sludge generation. 

The WWTP's frequent start–up is not creating any significant problems owing to good 

functioning. The AS-ANA comb's operation showed some problems, leading in a decrease in 

therapeutic efficacy. In many instances, this is due to the build-up of things that shouldn't go into 

WWTPs (grease, gasoline, solvents, cleaning chemicals). Fluctuations in the wastewater flow 

may also be a troublesome issue. The performance of chosen AS-ANA comb WWTPs may be 

favourably evaluated. The majority of the WWTPs evaluated were efficient at eliminating 

organic pollutants without the need for expert operation, which is one of the most important 

requirements for small wastewater treatment plants even in a temperate environment. 

4. RESULTS AND DISCUSSION 

The workshop produces 10.8–14.8 m
3
/d of wastewater. The usual values of BOD (149.8 mgO2/l) 

and COD (2911.8 mgO2/l), (Table 1). In the average, the BOD/COD ratio was 5.8 percent. The 

presence of phenol was detected in the sample, with a value of 0.28 mg/litter. The grease and oil 

concentrations between 148.8 and 599.8 mg/litre, with a mean of 370.8 mg/litre. The gross 

suspended solids content averaged 199.8 mg/l. The effluent at the end of the conduit was treated 

chemically using activated sludge. The phosphorus as well as the nitrogen contents in the 

effluent were found to be inadequate. 

TABLE 1: END-OF-PIPE WASTEWATER HAS MANY CHARACTERISTICS 

(CONSTRUCTION CHEMICALS FACTORY AND BUILDING) 

Variables Max. Minimum Mean Units 
Egyptian 

decree 

Grease & Oil 599.8 148.8 370 mg/l 99 

Phenols 0.2 0.05 0.09 mg/l 0.04 

Organic 

Nitrogen 
24 8 18 mgN2/l 99 

Phosphorous 29 0.7 8 mgP/l 24 

Total 

suspended 

solids 

518 156 199.8 mg/l 799 

Biological 

Oxygen 

Demand 

569 209 149.8 mgO2/l 599 

Chemical 

Oxygen 

Demand 

3923 1869 2911.8 mgO2/l 1099 

pH 9.4 6.0 7.4 mg/l 6-9.4 

 



ACADEMICIA: An International Multidisciplinary Research Journal 
ISSN: 2249-7137     Vol. 11, Issue 11, November 2021     SJIF 2021 = 7.492 

A peer reviewed journal 

https://saarj.com 
 763 

The concentration of nitrogen and phosphorous salts was adjusted to meet the requirements. The 

properties of treated effluent do not reach the permissible level. The biodegradability at a very 

low level, as defined by the ratio of BOD to COD is 5.8 percent only, which is to blame for this 

outcome. On a bench scale, aluminium sulphate is carried out first to establish the optimum 

coagulant, ideal dose, and pH, and then a continuous approach was employed. 

5. CONCLUSION 

For many areas of the globe, anaerobic systems have proved to be a successful treatment 

technique. WSP's conventional system will certainly compete more and more with UASB 

methods in the future. Aerobic structures, such as ponds, trickling filters, or activated sludge 

plants, are also needed for post-treatment. However, it hasn't been extensively utilized in the 

past. Anaerobic reactors, on the other hand, were believed during variations, requiring a lengthier 

start-up time. This assumption originated from a lack of knowledge anaerobic treatment has now 

been significantly decreased due to technological advances. The usage of anaerobic procedures 

gradually expanded in the preceding thirty years, owing to the work of Young and McCarty in 

1969. Due to significant advantages over aerobic therapy. The bench scale was essential before 

going on to the continuous system. The use of household sewage in the factory to dilute chemical 

industrial wastewaters effectively lowers the build-up and toxicity of toxins while also saving 

money because are utilized to provide nutrient in biological treatment systems. Spinning 

biological contactors are a simple to use and maintain technology that provides excellent 

performance. 

REFERENCES 

1. Nasr FA, Doma HS, Abdel-Halim HS, El-Shafai SA. Chemical industry wastewater 

treatment. Environmentalist. 2007;27(2):275–86.  

2. Bodík I, Kubaská M. Energy and sustainability of operation of a wastewater treatment plant. 

Environ Prot Eng. 2013;39(2):15–24.  

3. EPA. Wastewater Technology Fact Sheet: Sequencing Batch Reactors. (Epa 832-F-99-073). 

1999;1–9.  

4. Rathi AKA, Puranik SA. Chemical industry wastewater treatment using adsorption. J Sci Ind 

Res (India). 2002;  

5. Ahmed M, Idris A, Adam A. Nitrogen removal of textile wastewater by combined anaerobic-

aerobic system. Suranaree J Sci Technol. 2005;12(3).  

6. Gašpariková E, Kapusta Š, Bodík I, Derco J, Kratochvíl K. Evaluation of anaerobic-aerobic 

wastewater treatment plant operations. Polish J Environ Stud. 2005;14(1):29–34.  

7. MAGNAYE FA, GASPILLO PD, AURESENIA JL. Biological Nitrogen and COD Removal 

of Nutrient-Rich Wastewater Using Aerobic and Anaerobic Reactors. J Water Resour Prot. 

2009;01(05):376–80.  

8. Ammary BY. Nutrients requirements in biological industrial wastewater treatment. African J 

Biotechnol. 2004;3(4):236–8.  



ACADEMICIA: An International Multidisciplinary Research Journal 
ISSN: 2249-7137     Vol. 11, Issue 11, November 2021     SJIF 2021 = 7.492 

A peer reviewed journal 

https://saarj.com 
 764 

9. Bury SJ, Groot CK, Huth C, Hardt N. Dynamic simulation of chemical industry wastewater 

treatment plants. In: Water Science and Technology. 2002. p. 355–63.  

10. Hu HY, Goto N, Fujie K. Concepts and methodologies to minimize pollutant discharge for 

zero-emission production. In: Water Science and Technology. 1999. p. 9–16.  

 

 


